\/mma

' SONKOLKA
www.steelerpl

VOLKSWAGEN AMAROK

\'

INSTRUKCJA MONTAZU
(Ptyta wciggarki)

FITTING INSTRUCTION

(Winch plate)
HHCTPYKIOMUA MOHTAKaA

(JIeGenka macTUHBI)

MONTAGEANLEITUNG

(Winch Platte)

AMAROK-PW
AMAROKV6-PW



Wykaz elementow:
Specification of full assembly:
CHI/ICOK 3JIEMEHTOB TIOHHHTI Q.

Liste der Elemente:

. Plyta wciaggarki (szt. 1)
Winch plate (1 pc.)
Jle6enka rmactunsl (mT.1)
Winch Platte (st.1)

. Zamocowanie | (szt. 1)
Attachment | (1 pcs.)
Kpemnenwe | (mr.1)
Montage | (st.1)

. Zamocowanie prawe Il (szt. 1)
Right attachment Il (1 pc.)
Kperutenue npasoe |l (mr.1)
Montage rechts 11 (st.1)

. Zamocowanie lewe Il (szt. 1)
Left attachment Il (1 pc.)
Kperutenue nesoe Il (mrr.1)
Montage links 11 (st.1)

. Zamocowanie 111 (szt. 2)
Attachment 111 (2 pc.)
Kperutenue 111 (mit.2)
Montage 111 (st.2)




CHcOK COeTMHUTEIbHbIX 3JIEMEHTOB:

Wykaz elementow lacznvch:

Connecting components:

Die Auflistung der Elemente:

Sruby (szt.) M8x35 — (4) Nakretki (szt.)
Screws (pcs.) M12x40 — (4) Nuts (pcs.) M12 - (8)
Bosnrsr (mT.) M12x50 — (4) Iaiiku (1T.)
Schrauben (st.) Muttern (st.)
Podktadki (szt.)
Washers (pcs.) ?85-(4)
[Tai0sr (mmT.) 0 13— (16)-XL
Unterlegscheiben(st.)
13
19

| M5 -8 Nm

| M6 -11Nm | M8 -25Nm

| M10 - 50 Nm | M12 - 87 Nm |

Czas montazu

Fitting time

Bpems moHTaxa

Montagezeit

UWAGA: Foli¢ usungé dopiero po montazu!
ATTENTION: Foil remove after fitting!
BHUMAHME: I]eanoghan cuamov monvko nocie

3aeepuieHue MOHmasica!

HINWELIS: Die Folie soll erst nach der Montage

entfernt

werden!




Montaz / Fitting / MounTazxk / Montage
AMAROK-PW

Sruby (szt.)
Screws (pcs.)
Bourern (mrt.)
Schrauben (st.)

Podktadki (szt.)
Washers (pcs.)
[ait6sr (mrT.)
Unterlegscheiben (st.)

Nakretki (szt.)
Nuts (pcs.)
Taiiku ()
Muttern (st.)

A M8x35 285 |
B M12x40 013(x2) M12
C M12x50 O13(x2) M12

13,1 kg



Montaz / Fitting / MounTazxk / Montage
AMAROKV6-PW

Sruby (szt.) Podktadki (szt.) Nakretki (szt.)
Screws (pcs.) | Washers (pcs.) Nuts (pcs.)
Bourern (mrt.) [ait6sr (mrT.) Taiiku ()
Schrauben (st.) | Unterlegscheiben (st.) Muttern (st.)

A M8x35 a85 | -

B M12x40 ad13(x2) M12

C M12x50 d13(x2) M12

15,7 kg




Montaz / Fitting / MounTazxk / Montage
Mocowanie pilota i hebla ; Attachment to the control switch and the security main breaker ;
Kpennenue x ynanennomy / K BeIkItouaTenb; Die Befestigung an dem  Entfernten / Leistungsschalter

Montowanie hebla pod maskg
Mounting the securiy main breaker

Montowanie pilota pod maskg
Mounting the control switch

v
F o, f,
Gt k|

- L

Sruby (szt.) Podktadki (szt.) Nakretki (szt.)
Screws (pcs.) | Washers (pcs.) Nuts (pcs.)
Bonrsl (wuT.) [lai0sr (1uT.) laitku (1T.)
Schrauben (st.) | Unterlegscheiben (st.) Muttern (st.)
A M42x16 | .
B M5x20 g5 — XL M5




AMAROK-PW
Montaz (zdjecia) | Fitting (pictures) / MonTax (poTtorpadun)
/ Montage (Fotos)




Dla wersji V8 / For the version V8




Odkreci¢ 3 sruby TORX z kazdej strony
Unscrew 3 Torx screws on each side

Odkreci¢ 4 sruby M8 dwoéch rurek przednich
Unscrew the 4 M8 screws of the two front tubes



Poluzowac¢ rurki boczne od chtodnicy za pomocg klucza TORX
Loosen the side tubes from the radiator using the TORX wrench




Odkrecic¢ sruby od chtodnicy za pomocg klucza TORX. W tylnej czesci zdjac
zabezpieczenia.
Remove the screws from the radiator using the TORX wrench. In the back,
remove the protection.




Odchyli¢ dwie przednie chtodnice nie zdejmujac ich 1 wlozy¢ ptyte wyciagarki.
Do tego potrzebne sg dwie osoby.
Tilt to the side the two front radiators without removing them and insert the




Dla wersji 2,5/ For the version 2,5
















o AT T i i
T i i iy .
P 7

! Sl
R TP e o
AU, l i
NI

AT T

It AL i ﬂﬂm L
i AT LD AR L B it f
TR

T SRR it i v"’*nk"l)mmw













Acid leval ndicator;
Black: Lvel oy




Hebel zabezpieczajacy (gtéwny wytacznik pradu)
montuje si¢ w dowolnym miejscu pod maska.

Security main breaker is mounted anywhere under the hood.



AMAROKV6-PW







Dopasowanie plastiku + mocowanie kedry.
Adaptation of the plastic + fixing of the rubber cover.




Efekt konhcowy po montazu.
The final effect after assembly.




Hebel zabezpieczajacy (gldéwny wylacznik pradu)
montuje si¢ w dowolnym miejscu pod maska.

Security main breaker is mounted anywhere under the hood.




